Previous Page: 05-54Previous Page Next Page Next Page: 05-56
Part Number Description Quantity Additional Notes Photo Left or Right Hand Steering Left or Right Hand Appears in Stanpart
Hardware Cat?
517321 Earth Lead, Battery to Engine 1 No Photo 0
HN2007 Plain Nut 1/4" UNF 7/16" AF 0.220"/0.210" Nom Thickness 1 □ See 132068 for Alternative
No Photo 1
132068 Wing Nut 1 □ See HN2007 for Alternative
No Photo 0
WP127 Plain Light Washer 1/4" ID x 9/16" OD 1 No Photo 1
610798 Battery Fixing Rod 1 No Photo 0
518903 Battery Lug Bolt 2 No Photo 0
518904 Battery Lug Nut 2 No Photo 0
625517 Battery Clamp 1 No Photo 0
155568 Battery Carrier 1 No Photo 0
GBY208 Battery 1 No Photo 0
115706 Boot 1 No Photo 0
HN2007 Plain Nut 1/4" UNF 7/16" AF 0.220"/0.210" Nom Thickness 1 □ See 132068 for Alternative
No Photo 1
132068 Wing Nut 1 □ See HN2007 for Alternative
No Photo 0
517322 Battery Lead - Battery to Stud 1 □ Up to T20,000
No Photo 0
517323 Battery Lead - Stud to Starter Motor 1 □ Up to T20,000
No Photo 0
521112 Battery Lead - Battery to Starter 1 □ From T20000LD
□ Missing from Parts Book Index.
No Photo 0
610798 Battery Fixing Rod 1 No Photo 0
115706 Boot 1 No Photo 0
WP127 Plain Light Washer 1/4" ID x 9/16" OD 1 No Photo 1

Notes
No notes found for this page



PDF

Valid HTML 4.01 Transitional